

TEST REPORT

Report No. : WF2015-00281A

Date: April 29, 2015

Applicant name : WENZHOU ACPASS DISPLAY EQUIPMENT CO., LTD.
Applicant address : NO.220 YUCANG EAST ROAD, WENZHOU ECONOMIC AND
TECHNICAL DEVELOPMENT ZONE, ZHEJIANG, CHINA
Contact person : /
Sample description : The following sample(s) was/were submitted and identified on behalf of the
client as
Item name : Knitted flex banner
Colour : /
Style No. : FAB-09
Composition : 100% Polyester
Order No. : /
Other information : Weight: 290GSM; Width: 320CM; Fax: 0577-86559907;
Website: www.acpass.us
Date received : April 18, 2015
Test completed : April 22, 2015
Test details : Refer to the test details requested by the applicant on next page(s).



Approved by *Lokan*

Verified by *Sean*

Compose *Amey*

ZHEJIANG ZHONGTIAN TEXTILE TESTING CO., LTD.

Add.: No.2 Fengshou Rd., Haining Warp Knitting Industrial Zone, Haining City, Zhejiang Province, China.
Tel.: 86-573-87989122 Fax.: 86-573-87989121 Http:// www.zttcn.com



TEST REPORT

Report No. :WF2015-00281A

Date: April 29,2015

Test details requested by the applicant :

Burning behaviour(Method: GB/T 5455-1997)

<u>Test items</u>		<u>Requirements</u> GB/T 17591-2006 (Class B1)	<u>Results</u>
Damaged length	Length	≤150 mm	94
	Width		94
Afterflame time	Length	≤5s	0
	Width		0
Afterglow time	Length	≤5 s	0
	Width		0
Comment		Pass	

***** End of Report *****

ZTT®

样品卡
SAMPLE CARD

报告编号

REPORT NO.

WF2015-0081A

贴样

CONDUCTED BY

[Handwritten signature]



浙江中天纺检测有限公司
ZHEJIANG ZHONGTIAN TEXTILE TESTING CO., LTD.